
2

x2

FOR FIG. 1

Right Leg

3

x2

FOR FIG. 1

End Leg Panel

4

x2

FOR FIG. 2

Leg Leveler

5

x2

FOR FIG. 3

6

x4

FOR FIG. 3

Allen Key

A1

x1

FOR FIG. 1

1/4"×1-1/8" Bolt

A2

x12

1/4" Washer

A3

x12

FOR FIG. 1

4x15mm Screw

A4

x16

FOR FIG. 2, 3

4x12mm Screw

A5

x4

FOR FIG. 5

Left Leg

1

x1

FOR FIG. 1

PART LIST

ACCESSORIESACCESSORIES

HARDWARE

Side Leg Panel

10

x2

11

x2 x2

12

Mainframe

Electronic Scorer

7

x1

FOR FIG. 5 8

x2

FOR FIG. 4

   Goal Box Adapter

9

x1

FOR FIG. 5

Round Puck Pusher Felt Pad

Motor Apron Corner T - Nut

P1

x1

FOR FIG. 1P2

x4

P3

x16

FOR FIG. 1

PRE-INSTALLED PARTS

FOR FIG. 1

3x15mm Screw

A6

x2

FOR FIG. 5

FOR FIG. 5 FOR FIG. 5



1

x2

x1

2

x23

FIG. 1

x12A2

ASSEMBLY

A3
x12

x2
4

FIG. 2

x8
A4

x1A1

2

3

3

2

A2
A3

x4P2

P3
x16

x1P1

P3

P3

P1

P2

2

3

2

3 4

A4

4



x2
5

FIG. 3

6
x4

FIG. 4

x8
A4

6

5

5

A4

8

x28

Note: Thread the wires from
the Goal Box with Wire (#8)
through the openings of the
end aprons and supports of
the playfield to the opening
of the side apron and use
the Velcro Straps to fix the
Scorer Wires.   

Lift the table off the ground.
Turn the table over.
Place it on all four feet at the 
same time on the ground.

1.
2.
3.

Two strong adults are recommended 
to turn over the table as shown.

CAUTIONDO NOT LEAN THE
TABLE ON ITS LEGS

DO NOT HOLD THE TABLE
BY THE LEGS

HOLD BY THE
TABLETOP

CABINET



FIG. 5

7
x1

x19

x212

x211 8

A5
A6

P1

9

12

11

x2A6

x4A5

Note: Tear off the back side 
papers of the Felt Pads (#12) 
and stick them at the bottom 
of the Pushers (#11).


